


John W Renfrow  
Miami-Dade County  
Miami-Dade Water and Sewer Department 
MDWASD South District WWTF  
Permit Number FLA042137 
Page 2 

The Department will issue the permit with the attached conditions unless a timely petition for an administrative 
hearing is filed under Sections 120.569 and 120.57, Florida Statutes, within fourteen days of receipt of notice.  The 
procedures for petitioning for a hearing are set forth below. 

A person whose substantial interests are affected by the Department's proposed permitting decision may petition for 
an administrative proceeding (hearing) under Sections 120.569 and 120.57, Florida Statutes.  The petition must 
contain the information set forth below and must be filed (received by the Clerk) in the Office of General Counsel of 
the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000.   

Under Rule 62-110.106(4), Florida Administrative Code, a person may request an extension of the time for filing a 
petition for an administrative hearing.  The request must be filed (received by the Clerk) in the Office of General 
Counsel before the end of the time period for filing a petition for an administrative hearing. 

Petitions by the applicant or any of the persons listed below must be filed within fourteen days of receipt of this 
written notice.  Petitions filed by any persons other than those entitled to written notice under Section 120.60(3), 
Florida Statutes, must be filed within fourteen days of publication of the notice or within fourteen days of receipt of 
the written notice, whichever occurs first.  Section 120.60(3), Florida Statutes, however, also allows that any person 
who has asked the Department for notice of agency action may file a petition within fourteen days of receipt of such 
notice, regardless of the date of publication.   

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of filing.  
The failure of any person to file a petition or request for an extension of time within fourteen days of receipt of 
notice shall constitute a waiver of that person's right to request an administrative determination (hearing) under 
Sections 120.569 and 120.57, Florida Statutes.  Any subsequent intervention (in a proceeding initiated by another 
party) will be only at the discretion of the presiding officer upon the filing of a motion in compliance with Rule 28-
106.205, Florida Administrative Code. 

A petition that disputes the material facts on which the Department's action is based must contain the following 
information, as indicated in Rule 28-106.201, Florida Administrative Code:  

(a) The name and address of each agency affected and each agency's file or identification number, if known; 
(b) The name, address, and telephone number of the petitioner; the name, address, and telephone number of the 

petitioner's representative, if any, which shall be the address for service purposes during the course of the 
proceeding; and an explanation of how the petitioner's substantial interests will be affected by the 
determination; 

(c) A statement of when and how the petitioner received notice of the Department's decision; 
(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate; 
(e) A concise statement of the ultimate facts alleged, including the specific facts the petitioner contends 

warrant reversal or modification of the Department's proposed action; 
(f) A statement of the specific rules or statutes the petitioner contends require reversal or modification of the 

Department's proposed action; and 
(g) A statement of the relief sought by the petitioner, stating precisely the action petitioner wishes the 

Department to take with respect to the Department's proposed action. 

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition 
means that the Department's final action may be different from the position taken by it in this notice.  Persons whose 
substantial interests will be affected by any such final decision of the Department have the right to petition to 
become a party to the proceeding, in accordance with the requirements set forth above.  

ii



John W Renfrow  
Miami-Dade County  
Miami-Dade Water and Sewer Department 
MDWASD South District WWTF  
Permit Number FLA042137 
Page 3 

Mediation under Section 120.573, Florida Statutes, is not available for this proceeding. 

Executed in West Palm Beach, Florida. 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

______________________________________ 
Linda A. Brien, P.G.   Date  
Water Facilities Program Administrator  
Southeast District  

LAB/JAA/mwb:FLA042137-020-DW1P 

FILING AND ACKNOWLEDGMENT 

FILED, on this date, under Section 120.52, Florida Statutes, with the designated Deputy Clerk, receipt of which is 
hereby acknowledged.   

_____________________________12/10/12_____ 
[Clerk]                                              (Date) 

CERTIFICATE OF SERVICE 

The undersigned hereby certifies that this NOTICE OF PERMIT ISSUANCE and all copies were e-mailed before 
the close of business on December 10, 2012 to the listed persons.  

_____________________________             ___________12/10/12_________________ 
Name Date 

Enclosure 

ec: Nona Schaffner, OGC/TLH, Nona.Schaffner@dep.state fl.us
Richard O'Rourke, MDWASD, 

 

Steve Kronheim, MDWASD, 
ROROU01@miamidade.gov 

Michael Hambor, DEP/SED, 
SKRON@miamidade.gov 
michael.hambor@dep.state fl.us 

Sharon Sawicki, DEP/TLH, 
Monica Sudano, DEP/TLH, 

Sharon.Sawicki@dep.state fl.us  
Monica.Sudano@dep.state fl.us 

iii



STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLA042137 
Miami-Dade Water and Sewer Department FILE NUMBER: FLA042137-020-DW1P 

ISSUANCE DATE: December 10, 2012 
RESPONSIBLE OFFICIAL: EXPIRATION DATE:    December    9, 2017
Mr. John W. Renfrow 
PO Box 330316 
Miami, Florida  33233-316 
(786) 552-8086 

FACILITY: 

MDWASD South District WWTF 
8950 SW 232nd St. 
MDWASD SOUTH DISTRICT WWTF 
Miami, FL 33190-1301 
Miami-Dade County 
Latitude: 25°33' 3.87" N Longitude: 80°20' .04" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.).  This permit does not constitute authorization to discharge wastewater other than as 
expressly stated in this permit.  The above named Permittee is hereby authorized to construct and operate the 
facilities in accordance with the documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 112.5 mgd Annual Average Daily Flow (AADF) wastewater treatment facility (WWTF) with two 66.25 
mgd treatment trains consisting of influent screening, four (4) aerated grit chambers, a septic receiving facility, 
seven (7) oxygenation trains, three (3) cryogenic oxygen plants, ten (10) final clarifiers, a transfer pump station, 
thirty deep bed filters, nine chlorine contact chambers, a sodium hypochlorite generation facility, eighteen effluent 
pumps, seventeen (17) deep injection wells, and biosolids stabilization by six (6) primary and six (6) secondary 
digesters followed by dewatering, sludge drying beds and composting facilities. The plant underwent a major 
modification that added a new high level disinfection facility, with increased aeration basin capacity and four (4) 
new clarifiers with a rated capacity of 285 mgd, maximum peak hourly flow. 

REUSE OR DISPOSAL: 

Underground Injection U-001: An existing 112.5 mgd AADF permitted capacity underground injection well 
system consisting of 17 Class I underground injection wells permitted under Department Permit Numbers 0061787-
022-UO  and 0061787-023-UO discharging to Class G-IV ground water.  The Underground Injection Well System 
U-001 is located approximately at latitude 25°33' 7" N, longitude 80°19' 59" W.   

Industrial Reuse R-001:  An existing industrial reuse system using reclaimed water for  plant water uses, located 
approximately at latitude 25°33' 7" N, longitude 80°19' 59" W.   

FLORIDA DEPARTMENT OF 
ENVIRONMENTAL PROTECTION

 SOUTHEAST DISTRICT OFFICE 
400 NORTH CONGRESS AVENUE, 3RD FLOOR 

WEST PALM BEACH, FL 33401 
(561) 681-6600 

RICK SCOTT 
GOVERNOR 

JENNIFER CARROLL 
LT. GOVERNOR 

HERSCHEL T. VINYARD JR. 
SECRETARY 

1



PERMITTEE: Miami-Dade Water and Sewer Department PERMIT  NUMBER: FLA042137 
FACILITY: MDWASD South District WWTF 

2 

Land Application R-002:  A renovated plant site irrigation of plant effluent via slow-rate non-public access system 
located approximately at latitude 25°33' 7" N, longitude 80°19' 59" W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover 
sheet and Part I through Part IX on pages 1 through 614 of this permit.



PERMITTEE: Miami-Dade Water and Sewer Department PERMIT  NUMBER: FLA042137 
FACILITY: MDWASD South District WWTF 

3 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Underground Injection Control Systems 

1. During the period beginning on the issuance date and ending at the expiration date of this permit, the Permittee is authorized to discharge effluent to
Underground Injection Well System U-001 located approximately at latitude 25o33'7", longitude  80o19'59".  Such discharge shall be limited and monitored
by the Permittee as specified below and reported in accordance with Permit Condition I.C. 7.:

Reclaimed Water Limitations Monitoring Requirements 

Parameter Units Max/Min Limit Statistical Basis 
Frequency of 

Analysis Sample Type 
Monitoring 

Site Number Notes 
Flow (Total to Injection 

Wells) mgd Max 
Max 

Report 
Report 

Annual Average 
Monthly Average Daily; 24 hours Calculated CAL-01 

BOD, Carbonaceous 5 
day, 20C mg/L 

Max 
Max 
Max 
Max 

20.0 
30.0 
45.0 
60.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

Daily; 24 hours 24-hr FPC EFF-03 See 
I.A.10. 

Solids, Total Suspended mg/L Max 5.0 Single Sample Daily; 24 hours Grab EFB-01 
pH (Western Sampling 

Site) s.u. Min 
Max 

6.0 
8.5 

Single Sample 
Single Sample Continuous Meter EFF-01 See I.A.3. 

pH (Eastern Sampling 
Site) s.u. Min 

Max 
6.0 
8.5 

Single Sample 
Single Sample Continuous Meter EFF-02 See I.A.3. 

Coliform, Fecal 
(Western Sampling Site) #/100mL Max 25 Single Sample Daily; 24 hours Grab EFF-01 

Coliform, Fecal (Eastern 
Sampling Site) #/100mL Max 25 Single Sample Daily; 24 hours Grab EFF-02 

Coliform, Fecal, % less 
than detection percent Min 75 Monthly Total Monthly Calculated CAL-02 See I.A. 

5. 
Total Residual Chlorine 

(For Disinfection) 
(Western Sampling Site) 

mg/L Minimum 1.0 Single Sample Continuous Meter EFF-01 
See I.A.6. 
A. 7. and 
A. 10.. 

Total Residual Chlorine 
(For Disinfection) 

(Eastern Sampling Site) 
mg/L Minimum 1.0 Single Sample Continuous Meter EFF-02 

See I.A.6. 
A. 7. and 
A. 10.. 

Flow Western Site mgd Max Report Monthly Average Continuous Recording Flow 
Meter with Totalizer FLW-01 See I.A.4. 

Flow Eastern Site mgd Max Report Monthly Average Continuous Recording Flow 
Meter with Totalizer FLW-02 See I.A.4. 



PERMITTEE: Miami-Dade Water and Sewer Department PERMIT  NUMBER: FLA042137 
FACILITY: MDWASD South District WWTF 

 
  

4 

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as 
described below: 

 
Monitoring Site 

Number 

 
Description of Monitoring Site 

CAL-01 Total flow to the Deep Injection Well System U-001 equals summation of flow of 
FLW-01 thru FLW-02 

CAL-02 See Paragraph I. A. 5 
EFB-01 Sampling port after the effluent filters and before the chlorine contact chamber 
EFF-01 Sampling port adjacent to the western flow meter (FLW-01) located on the loop 

injection well pressure main 
EFF-02 Sampling port adjacent to the eastern flow meter (FLW-02) located on the loop 
[...]
Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data correspond to 
the monitoring g roup number i n t he he ader. E nter t he da ta or  c alculated r esults for e ach pa rameter on t his r ow i n t he non-shaded a rea a bove t he l imit.  B e s ure t he r esult be ing e ntered c orresponds to the 
appropriate statistical base code (e.g. annual average, monthly average, single sample maximum, etc.) and units. 
No. Ex.:  Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area.  If none, enter zero. 
Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement 
was made in the space above the shaded area. 
Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area. 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the 
event there are questions concerning this report.  Enter the date when the report is signed. 
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation.  If more space is needed, reference all attachments 
in this area. 
 



 

  

PART B - DAILY SAMPLE RESULTS 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract laboratory's data sheets for all day(s) that samples were collected.  Record the data in the units indicated. Table 1 
in Chapter 62-160, F.A.C., contains a co mplete list of all the data qualifier codes that your laboratory may use when reporting analytical results. However, when transferring numerical results onto Part B of the 
DMR, only the following data qualifier codes should be used and an explanation provided where appropriate.  

CODE DESCRIPTION/INSTRUCTIONS 
< The compound was analyzed for but not detected. 
A Value reported is the mean (average) of two or more determinations. 
J Estimated value, value not accurate. 
Q Sample held beyond the actual holding time. 
Y Laboratory an alysis was f rom an  u npreserved or  i mproperly pr eserved 

sample. 
To calculate the monthly average, add each reported value to get a total.  For flow, divide this total by the number of days in the month.  For all other parameters, divide the total by the number of observations.   
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period.  Use additional sheets as necessary. 
 
PART D - GROUND WATER MONITORING REPORT 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Date Sample Obtained: Enter the date the sample was taken.  Also, check whether or not the well was purged before sampling. 
Time Sample Obtained: Enter the time the sample was taken. 
Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. 
Detection Limits: Record the detection limits of the analytical methods used. 
Analysis Method: Indicate the analytical method used.  Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.   
Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.) 
Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N). 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the 
event there are questions concerning this report.  Enter the date when the report is signed. 
Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected.  If more space is needed, reference all attachments in this area. 
 
SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES 
 
Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days).  R ecord in million 
gallons per day (mgd). 
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge.  The average flow rate can be calculated based on two measurements; one 
made at the start and one made at the end of the discharge period.  Measurements are to be made at the upstream gauging station described in the permit. 
Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate.  Enter the Actual Stream Dilution Ratio accurate to the 
nearest 0.1. 
No. of Days the SDF > Stream Dilution Ratio:  For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio.  On Part B of the DMR, 
enter an asterisk (*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge.  On Part A of the DMR, add up the days with an "*" and record the total number of days the Stream Dilution 
Factor was greater than the Stream Dilution Ratio. 
CBOD5:  Enter the average CBOD5 of the reclaimed water discharged during the period shown in duration of discharge.   
TKN:  Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge. 
Actual Rainfall: Enter the actual rainfall for each day on Part B.  Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A.  The cumulative rainfall to date 
for this calendar year is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data. 
Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average 
rainfall year is the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data. 
No. of Days LWWD Activated During Calendar Year:  Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year. 
Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge. 
 



 

1 

STATEMENT OF BASIS 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

November 20, 2012 

PERMIT NUMBER: FLA042137 

FACILITY NAME: MDWASD South District WWTF 

FACILITY LOCATION: 8950 SW 232nd St., MDWASD SOUTH DISTRICT WWTF, Miami, FL 33190-1301 
   Miami-Dade County 

NAME OF PERMITTEE: Miami-Dade Water and Sewer Department  

PERMIT WRITER: Michael Bechtold 

1. 

a. 

SUMMARY OF APPLICATION 

Application Number: FLA042137-020-DW1P 

Chronology of Application 

Application Submittal Date: September 9, 2011 

b. 

Domestic Wastewater Treatment Plant 

Type of Facility 

Ownership Type:  County 

SIC Code:  4952 

c. 

 Existing Permitted Capacity: 112.5 mgd  Annual Average Daily Flow 
Proposed Increase in Permitted Capacity: 0 mgd  Annual Average Daily Flow 
Proposed Total Permitted Capacity: 112.5 mgd  Annual Average Daily Flow 

Facility Capacity 

d. 

An existing 112.5 mgd Annual Average Daily Flow (AADF) wastewater treatment facility two 66.25 mgd 
treatment trains consisting of influent screening, four (4) aerated grit chambers, a septic receiving facility, 
seven (7) oxygenation trains, three (3) cryogenic oxygen plants, ten (10) final clarifiers, a transfer pump 
station, thirty deep bed filters, nine chlorine contact chambers, a sodium hypochlorite generation facility, 
eighteen effluent pumps, seventeen (17) deep injection wells, and biosolids stabilization by six (6) primary 
and six (6) secondary digesters followed by dewatering, sludge drying beds and composting facilities. The 
plant underwent a major modification that added a new high level disinfection facility, with increased 
aeration basin capacity and four (4) new clarifiers with a rated capacity of 285 mgd, maximum peak hourly 
flow. 

Description of Wastewater Treatment 

  



 

2 

2. 

This facility does not discharge to surface waters. 

SUMMARY OF SURFACE WATER DISCHARGE 

3. 

This facility is authorized to discharge reclaimed water to Underground Injection Well System U-001 which 
consists of 17 Class I injection wells discharging to Class G-IV ground water based on the following: 

BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

Parameter Units Max/
Min 

Limit Statistical Basis Rationale 

Flow (Total to 
Injection Wells) 

mgd Max Report Annual Average 62-600.400(3)(b) FAC 
Max Report Monthly Average 62-600.400(3)(b) FAC 

BOD, Carbonaceous 
5 day, 20C 

mg/L Max 20.0 Annual Average 62-600.540(1) & 62-600.740(1)(b)1.a. 
FAC 

Max 30.0 Monthly Average 62-600.740(1)(b)1.b. FAC 
Max 45.0 Weekly Average 62-600.740(1)(b)1.c. FAC 
Max 60.0 Single Sample 62-600.740(1)(b)1.d. FAC 

Solids, Total 
Suspended 

mg/L Max 5.0 Single Sample 62-600.440(5)(f)3.FAC 

pH (Western 
Sampling Site)  

s.u. Min 6.0 Single Sample 62-600.445 FAC 
Max 8.5 Single Sample 62-600.445 FAC 

pH (Eastern Sampling 
Site)  

s.u. Min 6.0 Single Sample 62-600.445 FAC 
Max 8.5 Single Sample 62-600.445 FAC 

Coliform, Fecal 
(Western Sampling 
Site)  

#/100mL Max 25 Single Sample 62-600.440(5)(f)2.FAC 

Coliform, Fecal 
(Eastern Sampling 
Site)  

#/100mL Max 25 Single Sample 62-600.440(5)(f)2.FAC 

Coliform, Fecal, % 
less than detection 

percent Min 75 Monthly Average 62-600.440(5)(f)1.FAC 

Chlorine, Total 
Residual (Western 
Sampling Site)  

mg/L Min 1.0 Single Sample 62-600.440(5)(b) or (c) FAC 

Chlorine, Total 
Residual (Eastern 
Sampling Site)  

mg/L Min 1.0 Single Sample 62-600.440(5)(b) or (c) FAC 

Flow (Western flow 
meter site)  

mgd Max Report Monthly Average 62-600.400(3)(b) FAC 

Flow (Eastern flow 
meter site)  

mgd Max Report Monthly Average 62-600.400(3)(b) FAC 

Land Application System R-001(Industrial Reuse):  

Parameter Limit Basis Rationale 

Flow (Plant Water) (mgd) Report 
Report 

Annual Average 
Monthly Average 

62-600.400(3)(b) FAC, BPJ 
62-600.400(3)(b) FAC, BPJ 

 
After the chlorine contact chamber, but prior to discharge down the deep injection wells, the plant water is 
distributed throughout the WWTF.  Since the minimum treatment for U-001 which is monitored at the 
same location where the effluent is diverted to plant water, only flow monitoring is needed.  No other 
parameter is needed as the monitoring for U-001 provided sufficient monitoring for R-001  



 

3 

Land Application System R-002 (slow-rate public access): 

Parameter Limit Basis Rationale 

Flow  (On-site Irrigation) 
(mgd) 

Report 
Report 

Annual Average 
Monthly Average 

62-600.400(3)(b) FAC, BPJ 
62-600.400(3)(b) FAC, BPJ 

After the chlorine contact chamber, but prior to discharge down the deep injection wells, portions are used 
for on-site irrigation with the WWTF plant site.  Since the minimum treatment for U-001 which is 
monitored at the same location where the effluent is diverted to on-site irrigation, only flow monitoring is 
needed.  No other parameter is needed as the monitoring for U-001 provided sufficient monitoring for R-
001 

Other Limitations and Monitoring Requirements: 

Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

Flow (Total Influent 
Flow)  

mgd Max 112.5 Annual Average 62-600.400(3)(b) FAC 
Max Report Monthly 

Average 
62-600.400(3)(b) FAC 

Max Report 3-Month 
Average 

62-600.400(3)(b) FAC 

Percent Capacity, 
(TMADF/Permitted 
Capacity) x 100 

percent Max Report Monthly 
Average 

62-600.405(4) FAC 

BOD, 
Carbonaceous 5 
day, 20C (Influent)  

mg/L Max Report Single Sample 62-601.300(1) FAC 

Solids, Total 
Suspended 
(Influent)  

mg/L Max Report Single Sample 62-601.300(1) FAC 

Flow (East influent 
flow meter)  

mgd Max Report Monthly 
Average 

62-600.400(3)(b) FAC 

Flow (West influent 
flow meter)  

mgd Max Report Monthly 
Average 

62-600.400(3)(b) FAC 

Monitoring 
Frequencies and 
Sample Types 

- - - All Parameters 62-601 FAC & 62-699 FAC and/or BPJ of 
permit writer 

Sampling Locations - - - All Parameters 62-601, 62-610.412, 62-610.463(1), 62-
610.568, 62-610.613 FAC and/or BPJ of 
permit writer 

4. 

The current wastewater permit for this facility FLA042137 has expired.  Due to timely submittal of permit 
renewal application, the former permit conditions are in effect until issuance of this permit renewal. 

DISCUSSION OF CHANGES TO PERMIT LIMITATIONS 

5. 

Biosolids generated by this facility may be used as a biofuel or for bioenergy, transferred to Department 
Approved Biosolids Treatment Facility, distributed and marketed, and land applied or disposed of in a Class I 
solid waste landfill. 

BIOSOLIDS MANAGEMENT REQUIREMENTS 

See the table below for the rationale for the Class B biosolids limits and monitoring requirements.   



 

4 

Parameter  Units Max/
Min 

Limit Statistical Basis Rationale 

Nitrogen, Sludge, 
Tot, Dry Wt (as N) 

percent Max Report Single Sample 62-640.650(3)(a)3. FAC 

Phosphorus, Sludge, 
Tot, Dry Wt (as P) 

percent Max Report Single Sample 62-640.650(3)(a)3. FAC 

Potassium, Sludge, 
Tot, Dry Wt (as K) 

percent Max Report Single Sample 62-640.650(3)(a)3. FAC 

Arsenic Total, Dry 
Weight, Sludge 

mg/kg Max 75.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Cadmium, Sludge, 
Tot, Dry Weight (as 
Cd) 

mg/kg Max 85.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Copper, Sludge, Tot, 
Dry Wt. (as Cu) 

mg/kg Max 4300.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Lead, Dry Weight, 
Sludge 

mg/kg Max 840.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Mercury, Dry 
Weight, Sludge 

mg/kg Max 57.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Molybdenum, Dry 
Weight, Sludge 

mg/kg Max 75.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Nickel, Dry Weight, 
Sludge 

mg/kg Max 420.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Selenium Sludge 
Solid 

mg/kg Max 100.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

Zinc, Dry Weight, 
Sludge 

mg/kg Max 7500.0 Single Sample 62-640.650(3)(a)3. & 700(5)(a) FAC 

pH s.u. Max Report Single Sample 62-640.650(3)(a)3. FAC 
Solids, Total, Sludge, 
Percent 

percent Max Report Single Sample 62-640.650(3)(a)3. FAC 

Monitoring Frequency All Parameters 62-640.650(3)(a)4. FAC 
Pathogen and vector attraction 
reduction monitoring 

All Parameters 62-640.600 & 650(3)(a)1. FAC 

 
See the table below for the rationale for the Class B cumulative application limits to application zones. 

Parameter Units Max/
Min 

Limit Rationale 

Arsenic lb/ac Max 36.6 62-640.700(3)(b) FAC, 3-30-98 
Cadmium lb/ac Max 34.8 62-640.700(3)(b) FAC, 3-30-98 
Copper lb/ac Max 1340 62-640.700(3)(b) FAC, 3-30-98 
Lead lb/ac Max 268 62-640.700(3)(b) FAC, 3-30-98 
Mercury lb/ac Max 15.2 62-640.700(3)(b) FAC, 3-30-98 
Nickel lb/ac Max 375 62-640.700(3)(b) FAC, 3-30-98 
Selenium lb/ac Max 89.3 62-640.700(3)(b) FAC, 3-30-98 